Panasonic

Test Report

o Ziaino

ziaino® inhibits activity of adhered H1N1 (Influenza A virus)

by 99.92% in 1 hour

Test outline

(1)Testing organisation: Guangzhou Institute of Microbiology Group Co.,Ltd.
(2)Test subject: Adhered HIN1 (Influenza A virus)

(3)Test volume: Approx. 30m3 laboratory (3.4mx3.5mx2.5m]

(4)Test result: 99.92% inhibition rate in 1 hour

(5)Report No.: KJ202301424
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Guangzhou Institute of Microbiology Group Co., Ltd.
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National Center of Quality Inspection and Testing on Air Purification Products
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TEST REPORT

Report Number KJ202301424

Name of Sample ziaino® Air Treatment Unit

Panasonic Ecology Systems

Applicant
Guangdong Co., Ltd.
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